
OPERATION AND PARTS MANUAL

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.

MODEL 
MC64SH/MC64PH
MC64SE/MC64PE

CONCRETE MIXER
(HONDA GX160/GX240 SERIES GASOLINE ENGINES 

AND 1.5 HP ELECTRIC MOTOR)

Revision #10 (08/30/19)



PAGE 4 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

TABLE OF CONTENTS

MC64P/S Series  
Concrete Mixers
Fuel and Chemical Exposure Warnings................... 2
Silicosis/Respiratory Warnings................................. 3
Table of Contents...................................................... 4
Training Checklist..................................................... 6
Safety Information.............................................. 7–12
Mixer Specifications/Noise and Vibration............... 13
Engine/Electric Motor Specifications...................... 14
General Information................................................ 15
Basic Components (Mixer)..................................... 16
Engine Components............................................... 17
Electric Motor Components.............................. 18–19
Towing Guidelines.................................................. 20
Safety Chain Connection........................................ 21
Inspection......................................................... 22–23
Start-Up ........................................................... 24–25
Operation.......................................................... 26–27
Maintenance (Engine)...................................... 28–31
Maintenance (Mixer)......................................... 31–34
Troubleshooting (Mixer).......................................... 35 
Troubleshooting (Engine).................................. 36–37
Explanation of Code in Remarks Column.............. 38
Suggested Spare Parts.......................................... 39

Component Drawings
Nameplate and Decals Assembly..................... 40–41
Plastic Barrel Assembly.................................... 42–43
Steel Barrel Assembly...................................... 44–45
Main Frame Assembly...................................... 46–47
Axle Assembly.................................................. 48–49
Cabinet Assembly............................................. 50–51
Gas Engine Mounting Plate Assembly............. 52–53
Electric Motor Mounting Plate Assembly.......... 54–55
Engine Service Parts........................................ 56–57

 NOTICE

Specifications and part numbers are subject to change 
without notice.



PAGE 40 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

NAMEPLATE AND DECALS ASSY.

PUSH
TO STOP

P/N EM948630

SAFETY
INSTRUCTIONS

1. Read owner’s manual
    before operating.

2. Keep unauthorized and untrained
    people away from machine during
    operation.

3. Make sure all safety devices are in
    place before this machine is started.

4. Make sure engine is turned off and
    spark plug wire is disconnected before
    cleaning the machine.

5. Keep hands and fingers away from
    moving objects.

6. Do not operate machine in an enclosed
    area, proper ventilation is required.

7. Never leave machine unattended when
    operating.

8. Always stop engine and allow engine
    to cool before adding fuel or oil.

520935

P/N 521232

CAUTION

1. Use manufacturer’s recommended torque values
    when tightening wheel lug nuts.

2. Use manufacturer’s recommended tire pressure
values when inflating tires.  DO NOT exceed
recommended tire pressure.

INSPECT BEFORE TOWING
TIGHTNESS OF WHEEL NUTS

TIRE PRESSURE

6

7

QUALITY
MANAGEMENT SYSTEM

CERTIFIED ON
ISO 9001:2008

518524

1

2

3 4

3

8

P/N 521232

CAUTION

1. Use manufacturer’s recommended torque values
    when tightening wheel lug nuts.

2. Use manufacturer’s recommended tire pressure
values when inflating tires.  DO NOT exceed
recommended tire pressure.

INSPECT BEFORE TOWING
TIGHTNESS OF WHEEL NUTS

TIRE PRESSURE

Keep safety grate, guards and doors
in place. Shut off engine or electric
motor before inspection or maintenance.

Moving parts can cut and crush.
engine or electric motor

before placing hands in mixing drum.
SHUT OFF

This machine to be operated by qualified
personnel only. Ask for training as needed.

P/N 521229

WARNING

To avoid injury, you read and
understand operator’s manual before
using this machine.

MUST

3

10

8

5

9

P/N 521231

CAUTION

LEGEND

REPRESENTS LOCK PIN

REPRESENTS DRUM STOP BLOCK

MIX TOW

DRUM LOCK POSITIONING
SEE OPERATION MANUAL FOR PROPER

DRUM LOCK POSITIONING

11



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 41

NAMEPLATE AND DECALS ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 948630	 DECAL, PUSH TO STOP	 1
2	 518524	 DECAL, ISO 9001:2000, EXPORT	 1
3	 512910	 MQ MULTIQUIP LOGO	 3
4	 520935	 DECAL, SAFETY INSTRUCTIONS	 1
5	 13118	 DECAL, POWDER COATED	 1
6		  NAMEPLATE ......................................................1................CONTACT MQ PARTS DEPT.
7	 491757	 POP RIVET	 2
8	 521232	 DECAL, TOWING INSTRUCTIONS	 2
9	 521228	 DECAL, DANGER NO SMOKING	 2
10	 521229	 DECAL, WARNING READ MANUAL	 2
11	 521231	 DECAL, DRUM LOCK POSITION	 1



PAGE 42 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

PLASTIC BARREL ASSY.



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 43

PLASTIC BARREL ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARK
1	 510992	 RING GEAR	 1
2	 EM969013	 NUT, LOCK 3/8” NC	 3
3	 507532	 BARREL, PLASTIC 6 CU. FT.	 1
4	 505390	 PLUG, EXPANSION 	 1
5	 514929	 KING PIN	 1
6	 510955	 SPINDLE BEARING CONE	 2
7	 510956	 SPINDLE BEARING CUP	 2
8	 514927	 SUPPORT SPIDER	 1
9	 511758	 SHIM PLASTIC #14	 AR
10	 511759	 SHIM PLASTIC #16	 AR
11	 492313	 BOLT 3/8" NC 1-1/2" G5	 3
12	 492378	 BOLT 3/8" NC 1-3/4" G5	 12
13	 507542	 SUPPORT BRACKET, UPPER	 3
14	 3019092	 WASHER, FLAT	 15
15	 EM969013	 NUT, HEX 3/8" NC	 15
16	 507543	 BLADES, PLASTIC	 6
17	 507541	 SUPPORT BRACKET, LOWER	 3
19	 507538	 SPACER MC8079	 3
20	 508345	 CS BOLT, 3/8" NC X 3-1/2" G	 3
21	 490962	 SNAP RING	 2
22	 514515	 DRIVE PINION SHAFT	 1
23	 492179	 BEARING, PINION SHAFT	 2
24	 EM963692	 BOLT 1/2" NC X 1-1/2" G5	 2
25	 502036	 HOUSING, JACKSHAFT	 1
26	 492584	 LOCKNUT, HEX 1/2" NC	 2
27	 491008	 CAP, GREASE FITTING	 3
28	 EM916001	 GREASE FITTING 1/8" NPT	 3
29	 500214	 SQUARE KEY 1/4 X 30 MM	 1
30	 514724	 DRIVE PINION	 1
31	 492467	 ALLEN SCREW 5/16 NC 3/8"	 1
32	 492491	 SET SCREW 1/2" X 1" NC	 1
33	 07037-024	 NUT, HEX LOWER 1-1/2" NF.............................1................REPLACES EM968306
34	 505079	 BOLT 5/8" NC X 1-1/4" NC	 1
35	 492586	 LOCKNUT, HEX 5/8" NC	 1
36	 515104	 YOKE	 1
37	 515452	 STEEL BLADES.................................................3................EFFECTIVE 02/2005
	



PAGE 44 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

STEEL BARREL ASSY.



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 45

STEEL BARREL ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARK
1	 505390	 PLUG, EXPANSION 	 1
2	 505469	 KING PIN	 1
3	 510955	 SPINDLE BEARING CONE................................2................2788 KOYO
4	 510956	 SPINDLE BEARING CUP...................................2................2720 KOYO
5	 504095	 RING GEAR	 1
6	 963053	 BOLT 3/8" NC 1-1/2" G5	 6	
7	 505487	 BARREL, STEEL 6 CU. FT.	 1
8	 511732	 SHIM 0.25 THICK	 AR
8	 511729	 SHIM .100 THICK	 AR
8	 511730	 SHIM .140 THICK	 AR
8	 511731	 SHIM .187 THICK	 AR
9	 EM969013	 NUT, LOCK 3/8” NC	 6
10	 490962	 SNAP RING	 2
11	 514515	 DRIVE PINION SHAFT	 1
12	 492179	 BEARING, PINION SHAFT	 2
13	 EM963692	 BOLT 1/2" NC X 1-1/2" G5	 2
14	 492584	 LOCKNUT, HEX 1/2" NC	 2
15	 502036	 HOUSING, JACKSHAFT	 1
16	 491008	 CAP, GREASE FITTING	 3
17	 EM916001	 GREASE FITTING 1/8" NPT	 3
18	 500214	 SQUARE KEY 1/4" X 30 MM	 1
19	 514724	 DRIVE PINION	 1
20	 492467	 ALLEN SCREW 5/16 NC 3/8"	 1
21	 EM505472	 SPACER, BARREL	 1
22	 492491	 SET SCREW 1/2" X 1" NC	 1
23	 07037-024	 NUT, HEX LOWER 1-1/2" NF.............................1................REPLACES EM968306
24	 492406	 BOLT 5/8" NC X 1-1/2" NC	 1
25	 492586	 LOCKNUT, HEX 5/8" NC	 1
26	 515104	 YOKE	 1



PAGE 46 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

MAIN FRAME ASSY.

19A
OLD

STYLE

NEW
STYLE

CHAIN
&

LINK
KIT

1

1

Quantity of item 19, Connector 
Link, changed from 2 to 1 in 
January 2006. Item 19A, 
Clevis Safety Hook, replaces 
discontinued Connector Link.



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 47

MAIN FRAME ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARK
1	 514245	 GUARD, GEAR WHEEL	 1
2	 492621	 WASHER, LOCK 1/4"	 4
3	 492278	 ROUND HEAD BOLT 1/4" NC 3/8 G2"	 4
4	 514692	 DUMP GEAR	 1
5	 492584	 NUT, LOCK 1/2" NC	 1
6	 490895	 DUMP LATCH	 1
7	 492395	 BOLT 1/2" NC X 1-3/4" G5	 1
8	 EM916001	 GREASE FITTING 1/8" NPT	 2
9	 491008	 GREASE CAP	 2
10	 EM963055	 BOLT 3/8" NC X 3/4" G5	 3
11	 3109092	 WASHER, FLAT 3/8"	 3
12	 0166 A	 WASHER, LOCK 3/8"	 3
13	 514693	 FRAME	 1
14	 10176	 LOCK NUT 1/2 NC	 1
15	 EM124	 BOLT 1/2"-13 X 4 G5	 1
16	 514723	 HANDWHEEL SHAFT	 1
17	 514002	 HANDWHEEL	 1
18*		  SAFETY CHAIN	 1
19*	 01004	 CONNECTOR LINK............................................2................BEFORE JANUARY 2006
19*	 01004	 CONNECTOR LINK............................................1................AFTER JANUARY 2006
19A	 516580	 CLEVIS SAFETY HOOK, 1/4"............................1................AFTER JANUARY 2006
20	 490961	 SNAP RING 	 1
21	 13363KIT	 CHAIN AND LINK KIT.........................................1................INCLUDES ITEMS W/*
22	 HBC-1	 BALL HITCH 2-INCH..........................................1................CONTACT UNIT SALES
23	 HLC-1	 LOOP HITCH......................................................1................CONTACT UNIT SALES
24	 HPC-1	 PIN HITCH 1-INCH.............................................1................CONTACT UNIT SALES



PAGE 48 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

AXLE ASSY.

7

15

16
17

NOTES:

1
COMPLETE HUB ASSEMBLY INCLUDES
ITEMS WITHIN DASHED LINES, AND ALSO 
INCLUDES ITEMS 16 AND 17.

1

8

10

9

8

11

12

13

14

9

2

6

5

4

1

3



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 49

NO.	 PART NO.	 PART NAME	 QTY.	 REMARK
1	 492397	 BOLT 1/2" NC 2-1/2" G5	 4
2	 492589	 NUT 1/2" NF	 4
3	 491928	 SPRING LEAF	 2
4	 492584	 NUT, HEX 1/2"	 4
5	 514545	 AXLE 	 1
6	 500617	 U-CLAMP	 2
7#	 EM914288	 OIL SEAL	 2
8#	 EM903113	 BEARING CONE,	 4
9#	 EM903012	 BEARING CUP	 4
10	 EM941306	 HUB ASSY., 4-BOLT (1-1/16" SPINDLE)............2................INCLUDES ITEMS W/#
11	 EM511159	 WASHER, FLAT, .087" THICKNESS	 2
12	 EM501299	 WASHER, FLAT, .135" THICKNESS	 AR
13	 491688	 COTTER PIN 1/8" X 1-1/2'	 2
14	 8164	 NUT, SLOTTED HEX JAM 1"-20	 2
15	 3005	 TIRE AND RIM	 2
16#	 8115	 LUG NUTS	 8
17#	 3469	 DUST CAP	 2

AXLE ASSY.



PAGE 50 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

CABINET ASSY.

1

8

2

5
6

7

1

COMPLETE LATCH ASSEMBLY

INCLUDES ITEMS WITHIN DASHED

LINES. ITEMS CANNOT BE PURCHASED

SEPARATELY.

NOTES:

1

1

9

3

1

10

9



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 51

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS 
1	 490202	 RUBBER PROTECTOR	 4
2	 514694	 ENGINE HOUSING CABINET W/DECALS	 1	 INCLUDES ITEM W/*
3	 492375	 BOLT 3/8" NC X 1" G5	 6
4	 EM923023	 WASHER, FLAT 5/16"	 8
5	 13287	 LOCK NUT 8-32..................................................6................REPLACEMENT PART ONLY
6	 2203	 WASHER, FLAT #10...........................................6................REPLACEMENT PART ONLY
7	 1307	 RHMS 8-32 X 1/2"..............................................6................REPLACEMENT PART ONLY
8*	 491010	 LATCH ASSY., COMPLETE	 2	
9	 492598	 WASHER, FLAT 3/8"	 12
10	 2105164	 NUT 3/8" NC G5	 6

CABINET ASSY.



PAGE 52 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

GAS ENGINE MOUNTING PLATE ASSY.

14

15

16

10

11

12

17

18

19

14

20

1 2

3 4

5

7

6

8 9

13



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 53

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS 
1	 GX160UT1QA2	 ENGINE, HONDA 5.5 HP...................................1................REPLACES GX160K1QX2 ENG.
1	 GX240UT1QA2	 ENGINE, HONDA 8.0 HP...................................1................REPLACES GX240K1QA2 ENG.
2	 490956	 SNAP RING	 1
3	 500275	 SQUARE KEY 1/4 X 40 MM	 1
4	 492468	 SET SCREW 5/16" NC X 3/4"	 1
5	 514060	 UPPER PULLEY	 1
6	 501019	 SQUARE KEY 3/16" X 45 MM 5.5 HP	 1
6	 90745ZE2600	 SQUARE KEY 6.3 X 6.3 X 43 MM 8.0 HP	 1
7	 512265	 V-BELT B-59  5.5 HP	 1
7	 493399	 V-BELT B-55  8.0 HP	 1
8	 492468	 ALLEN SCREW 5/16" NC X 3/8"	 1
9	 508312	 DRIVE PULLEY 5.5 HP	 1
9	 504075	 DRIVE PULLEY 8.0 HP	 1
10	 EM923343	 WASHER, LOCK 5/16"	 4
11	 EM923023	 WASHER, FLAT 5/16"	 4
12	 2105164	 NUT, HEX 5/16 X18 NC G5	 4
13	 514810	 BASE PLATE, ENGINE	 1
14	 492600	 WASHER, FLAT 1/2"	 8
15	 EM963692	 BOLT, HEX 1/2" NC 1-1/2" G5	 4
16	 29174-001	 BUTTON, STOP	 1
17	 29173-001	 SWITCH, STOP	 1
18	 510573C	 ENGINE CABLE HARNESS	 1
19	 492584	 LOCKNUT 1/2"	 4

GAS ENGINE MOUNTING PLATE ASSY.



PAGE 54 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

ELECTRIC MOTOR MOUNTING PLATE ASSY.

14

15

10

11

12

16

14

17

1

2

3 4

5

7

6

8 9

13

NEMA L5-20P
TWIST-LOCK

(120 VAC PLUG)

NEMA L6-20P
TWIST-LOCK

(240 VAC PLUG)



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 55

ELECTRIC MOTOR MOUNTING PLATE ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 P145K17DB45A	 MOTOR, ELECTRIC 1.5 HP	 1
2	 490960	 SNAP RING	 1
3	 500275	 SQUARE KEY 1/4" X 40 MM	 1
4	 492476	 SET SCREW 5/16" NC X 3/4"	 1
5	 514060	 UPPER PULLEY	 1
6	 500169	 SQUARE KEY 3/16" X 50 MM	 1
7	 512265	 V-BELT B-59	 1
8	 492468	 ALLEN SCREW 5/16" NC X 1/2"	 1
9	 514923	 DRIVE PULLEY 	 1
10	 EM923343	 WASHER, LOCK 5/16"	 4
11	 EM923023	 WASHER, FLAT 5/16"	 4
12	 2105164	 NUT, HEX 5/16 X18 NC G5	 4
13	 514810	 BASE PLATE, ENGINE	 1
14	 492600	 WASHER, FLAT 1/2"	 8
15	 EM963692	 BOLT, HEX 1/2" NC 1-1/2" G5	 4
16	 492584	 LOCKNUT 1/2"	 4
17	 492367	 BOLT 5/16" X 1-3/4" G5	 4



PAGE 56 — MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19)

ENGINE SERVICE PARTS

2

1
3

4

5

6



MC64S/P CONCRETE MIXER • OPERATION AND PARTS MANUAL — REV. #10 (08/30/19) — PAGE 57

ENGINE SERVICE PARTS 

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1♦	 17218ZE1505	 FILTER, OUTER	 1
1♣	 17218ZE2505	 FILTER, OUTER	 1
1◊ 	 17218ZE2505	 FILTER, OUTER	 1
2♦	 17210ZE1517	 AIR CLEANER ELEMENT	 1
2♣	 17210ZE2515	 AIR CLEANER ELEMENT	 1
2�	 17403ZE1810	 AIR CLEANER ELEMENT (OIL BATH)	 1
2◊ 	 17210ZE2822	 AIR CLEANER ELEMENT (DUAL)	 1
3♦♣	 17620ZH7023	 TANK CAP..........................................................1................INCLUDES ITEM W/%
3�	 17620Z0T813	 TANK CAP..........................................................1................INCLUDES ITEM W/#
3◊ 	 17620Z4H020	 TANK CAP..........................................................1................INCLUDES ITEM W/$
4%	 17631ZH7003	 GASKET	 1
4$	 17631Z0T801	 GASKET	 1
4#	 17631Z0T801	 GASKET	 1
5♦�	 28462ZH8003	 ROPE, RECOIL	 1
5♣◊ 	 28462ZE2W11	 ROPE, RECOIL	 1
6♦	 9807956846	 SPARK PLUG, BPR6ES (NGK)	 1
6♣◊ 	 9807956855	 SPARK PLUG, DENSO	 1
6�	 9807956876	 SPARK PLUG, BPR6ES (NGK)	 1

 NOTICE

♦ HONDA GX160K1QX2

� HONDA GX160UT1QA2

♣ HONDA GX240K1QA2

◊  HONDA GX240UT1QA2


